(Trenslation).
LLOYD'S REGISTER OF SHIPPING,

Results of Tests of Steel,

carried out by the Surveyor to Lloyd's Register, at
St.Etinne, for Sociedad Espanola de Construccion Naval, Bilbao.

Order No.2025 dated 23rd May 1932. Cert. NoebHe
Results of tests of 4 400 litre receivers, according to

plan C.U.2299 and of 4 150 litre receivers, according to
plan 2300. Makers : Ets. Brunon & Valette, Rive de Gier(Loire).

200 mm bar
400 litre receivers L : /V65,57 8

No.l across, 30,5 x 849 x 135 8: 61.5 XE: 22.9 %
No.2 bending, ring 40 mm high, satisfactory.
No.3 screoss, 30.7 x 10,7 x 14é Bt 62,7 B 0.2 4
No.4 bending, ring 40 mm. high, sati sfactory.

THESE TESTS HAVE BEEN SATISFACTORY,

RESULTS OF PRESSURE, WEIGHT & CAPACITY TESTS,

Exerted pressure Weight empty Capacity
No.l 140 Kgs. 515 Kgs. 413 litres
No.2 140 " 515 415 v
No.3 149 535 ¢ ey "
Noe4 140 " 52 " 411 t
THESE TESTS HAVE BEEN SATISFACTORY, (1)
LLOYD'S
150 litre receivers. R No.5
31.8.32,

No.5 across, 29.3 x 8.7 x 130 8:60.4 E 22.3 %

No.§ bending, Ting 40 mm high, satisfactory.

No.g across, 30.6 x 9.5 x 139 83 63.2 E :18.7 %

No. bending, ring 40 mm high, satisfactory.
THELSE TESTS HAVE BEEN SATISFACTORY,

RESULTS OF FRESSURE, WEIGHT & CAPACITY TESTS,

Exerted pressure Weight eumpty Capacity
No.5 140 Kgs. 259 Kgs., 155 litres
No.b 140 " 254 iy *
No.g 140 " 269 ing "
No. 140 " 271 .1 154 f

THESE TESTS HAVE BEEN SATISFACTORY,

Flange attached to receivers, cast steel, B3 53 Kgs. Bs 20 %.
Tests satisfactory,
All these tests have been carried out at the works of
Messrs. Ets. BRUNON & VALETTE, Rive-de-Bier (Loire).
These receivers have been tested and surveyed as per plans

.C.U.2299 and C.U.2300, and bear the mark (I) on the pointed part

of each receiver, beside the maker's name.,
Signature
Surveyor to Lloyd's Register,




